57 — 20WS0 QIL - 74.4 QZ
122 - SEAL & O-RING KIT
B - SEALANT
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| TEM | PART WUMBER OTY | DESCRIPTION ITEM | PART WUMBER OTY | DESCRIPTION
T 70718 Wi N _HOUS NG, ASSEMSLT 67 138 5Q.HD.BOLT 5/16-24- RIBEED
I | W HOUS ING, WMACHIMED 68 094 ARM, BRAKE
BUSHIMNG .865 ¥ 885 ¥ .780 ] 2 SLOTTED HER NWUT 5/16-24
Z 70483 SIDE HOUS ING, ASSEWBLY TG 1 COTTER PIN 5/32 X 3/4
SI1DE HOUS NG, MAGHIMED 7 8 OOMPRESS 10N _SPR NG BRAKE ANTI|-ORAG
BUSHIMNG . 865 % 885 X 780 7 0132 WASHER, HT .5 1.0, ¥ 1 0.0, ¥ 032
BUSHING, .62+ X .719 k 582 7 4130 FLAT - WASHER 11732 I|.D. X 7/B 0.0
3 70477 CENTER SECTION, ASSEMELY 7 4781 OIL SEAL 825 X 1.0 X.25
CENTER SECTIAN, WACH INED | 75 | 1084 CHECK PLUG ASSEMBLY, 037, WASHER
BUSHING, 707 X .78B % 591 2004800-2506 PP, STANDARD HEADLESS
4 51048 1 SWASHPLATE, TRUNNIOM WACH INED 20051 10-5000 PLUG, SAE #5
B 70331 2 BLOCK — ASSEMBLY 4147 BALL BEARING 62 10 X 1.38 X .44
1 BLOCK — CTLINOER DEST SOCKET HEAD CAP SCREW, 5.18-24 ¥ 1-1.2
B PISTON 1260 SPACER, LDGAT ING
E SPRING, COMPRESSION a7 0870 SCREW, SFHCS
5 WASHER - THRUST 98 1120 AR, RETURN
[ 50828 10.5 07] SEALAMT EE] 1087 PUCK, ADJUSTIHG
El 51140 14 HEX FLANGE SCREW 1/4-20 ¥ 1 25 100 1122 WASHER: 1.60 G0 X 324 |0 ¥ 238 THK
s 51080 1 SHAFT, INPUT 101 51151 1 SPRING, ERTENSION
o] AGODGEE 1 RING — RETAINING 182 51123 1 SPACER _GE0 O0 X 98B0 1D X L HIO
11 50851 1 SPACER 103 51528 1 BRACKET, TORGUE
[ 50323 3 | RING — RETAINING 107 51134 1 DEFLEETOR
13 51161 1 SEAL, LIP .87 X 1.98 k .278 108 51068 1 WASHER, MOTOR SHAFT .71 1D ¥ 1.16 00 X .04 THK
14 50315 1 BALL BRG 17MM 10 X 40NW DD ¥ 136 108 | 2005110-5600 1 PLUG, SAE {6
18 91084 1 HEX FLANGE HEAG SCREW S-16-24 X 0.75 iG] 90868 1 TORK _HEAD SCREW, $-15-18 T.F.
17 51140 1 LIP SEAL 18 ¥ 32 X 7 114 51184 1 SPRING GUIDE
18 51121 1 ARM, CONTROL 17 51124 1 PIN, COIL SPRIMG 5516 X 75
19 50551 2 BEARIMNG, 30X5IX13 THRUST 120 70488 1 CENTER SECTION - FILTER - BYPASS ASSEMBLY
28 S0966 1 SHAFT, WOTOR 1 CENTER SECT 10N MACH|MED
27 30 GEAR — PINNION, 13T BASE FILTER
28 28 10T/4BT GEAR CHECK PLUG ASSEMBLY
29 3 GEAR, 10T JACKSHAFT SPRING, BYPASS
44 BOT_BULL GEAR ACTUATOR, BYPASS
A8 SLEEYE BEARING 75 X 1.750 k €25 DEFLECTOR
83 SLEEYE BEARING (DUTBOARD) .79 X 1.575 % .626 FILTER
875 WASHER, 3-4 10 ® 1-1-2 00 ¥ .13 THK BUSHIMNG, .707 ¥ .788 k .591
1066 LIP SEAL AXLE SEAL [El] 70468 FILTER ASSEMBLT
35 1364 SHAFT, AXLE 76 X 12.14 (KEY, RH) FILTER
36 1353 SHAFT, AXLE 75 ¥ 17.74 (KET, LH) BASE, FILTER
37 4098 MITER GEAR (SPLINED} {EE) 70463 SEAL - O-RING KIT
3 4097 MITER GEAR 15T (0.5 1D) SEAL, LIP 67 X 1.58 % .27
D148 SHAFT LIP SFAL 18 X 32 X 7
3 4B71 RING, SPIRAL RETAINING LIP SEAL 750 K 1,577 % .25
4 1083 PIM, JACKSHAFT SEAL, LIP 741 ¥ .260 ¥ 250 TC
4 1160 BGMNET, RING OIL SEAL 825 ¥ 1.0 X .35
4 1136 SPRING, BYPASS O-RING 07 ¥ 301 1D (MOT USED)
4 0 HYDRO MTG SGREW 3/8-24 X 2.5 LONG iEE) 0327 FAN 7.0 (10 BLADE]
45 FILTER 124 1182 PULLET 4.40 X &85
46 B&SE, FILTER 126 4133 MUT, HER LOCK 1-0-20 WPATCH
a7 ACTUATOR, BYPASS 26 4360 BOLT, 1/4-20 % 2.0 WPATCH
48 98 ROD, BYPASS ACTUATOR 127 3178 NUT, HE# 1,4-20
49 35 ARM, BYPASS 128 0258 SPACER
9 1 RETAIMING RING D,250 EXTERNAL {EE] 1487 WUT, HEX 7/1B-20
[} SEAL, LIP 741 & .2B0 x 250 TC 130 1524 FITTING, 90 SAE 44 715-20
37 FLAT WASHER, 58 10 X 1.0 G0 X .06 THK 131 1527 FITTIMG, #4 - 37 TUBE 1/4 BARB
414 RETANING RING 132 D711 KIT, FAN/PULLET
1 BEARIMG, CEMTER BLOCK FAN 7.0 (10 BLADE)
2G03G14 SPRING - HEL IGAL COMPRESSIGN PULLET ©4.40 % 566
2003017 WASHER NUT, HE¥ LOCK 1-3-20 W/PATCH
744 0| 20W-50 DIL BOLT, 1/4-20 % 2.0 WPATCH
54 4092 BRAKE YOKE NUT, HE# 1,4-20
L] 1072 ROTOR, BRAKE SPACER
B 4132 BRAKE PUCK
4134 PUCK PLATE
4127 BRAKE ACTUAT ING PIN
1148 HFHCS 1420 % 2 W/PATEH, SPECIAL FLANGE
3714 1 SPACER
66 651345 1 SPRING, BRAKE ARM BIAS
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